
PACKAGE LEAFLET: INFORMATION FOR THE PATIENT
TabphynTM MR 400 microgram modified-release capsules, hard

Tamsulosin hydrochloride

Readall of this leaflet carefullybeforeyoustart takingthismedicinebecause it contains important information
for you.
− Keep this leaflet. Youmayneed to read it again.
− If youhaveany further questions, askyour doctor or pharmacist.
− Thismedicinehasbeenprescribed for youonly. Donot pass it on toothers. It mayharmthem, even if their

signsof illnessare thesameasyours.
− If youget anyside-effects, talk toyour doctor or pharmacist. This includesanypossibleside-effectsnot listed in

this leaflet (seesection4).

What is in this leaflet
1. What TabphynTM MR400microgramCapsulesareand

what theyareused for
2. What youneed toknowbeforeyou takeTabphynTM MR

400microgramCapsules
3. Howto takeTabphynTM MR400microgramCapsules
4. Possibleside-effects
5. HowtostoreTabphynTM MR400microgramCapsules
6. Contentsof thepackandother information

1.What TabphynTM MR 400
microgram Capsules are and
what they are used for
Tamsulosin isanα1Aadrenoreceptor blocker. It relaxes
themuscles in theprostateandurinary tract.
Tamsulosin isprescribed toalleviateurinarysymptoms
causedbyanenlargedprostrate (benignprostatic
hyperplasia). By relaxing themuscle it enablesurine to
bepassedmoreeasilyandhelpsurination.

2.What you need to know before
you take TabphynTM MR 400
microgram Capsules
DO NOT take TabphynTM MR 400 microgram
Capsules if you:
• areallergic to tamsulosinor anyof theother

ingredientsof thismedicine listed insection6
[symptomsmay include: swellingof your faceand
throat (angio-edema)]

• haveahistoryof a fall inbloodpressureon
standingup, whichcausesdizziness, light-
headednessor fainting

• havesevere liver problems.
TabphynTM MR 400 microgram Capsules
warnings and precautions
Talk toyour doctor or pharmacist before takingTabphynTM

MR400microgramCapsules if you:
• experiencedizzinessor light-headedness,

especiallyafter standingup. TabphynTM MR400
microgramCapsulesmay lower your blood
pressure, causing thesesymptoms. Youshouldsit
or liedownuntil thesymptomshavegone

• suffer fromseverekidneyproblems. Thenormal
doseof TabphynTM MR400microgramCapsules
maynot have theexpectedeffect whenyour
kidneysarenot functioningnormally

• experienceswelling inyour faceor throat. These
aresymptomsof angio-edema(seesection2,
DONOTtakeTabphynTM MR400microgram
Capsules). Youmust stop taking tamsulosin
immediatelyandcontact your doctor. Youshould
not be restartedon tamsulosin

• areplanning toundergoeyesurgery for cataract
(vision loss, especially for bluecolours). A
conditioncalled IntraoperativeFloppy Iris
Syndrome(IFIS) canoccur duringsurgery if you
are taking, or haverecently taken, tamsulosin.
IFIScancausecomplicationsduringsurgery. It is
recommendedyoustop taking tamsulosin1-2
weeksbeforesurgery. Contact your doctor and
your surgeonbefore todiscussyour situation.

Children
Donot give thismedicine tochildrenor adolescentsunder
18yearsbecause it doesnot work in thispopulation.

Other medicines and TabphynTM MR 400
microgram Capsules
Other medicinesmaybeaffectedby tamsulosin. They, in
turn, mayaffect howwell tamsulosinworks. Tamsulosin
can interact with:
• Diclofenac, apainkiller andanti-inflammatory

medicine. Thismedicinecanspeedup the
removal of tamsulosin fromyour body, thereby
shortening the time tamsulosin iseffective.

• Warfarin, amedicine toprevent bloodclotting.
Thismedicinecanspeedup theremoval of
tamsulosin fromyour body, therebyshortening
the time tamsulosin iseffective.

• Medicines to lower your bloodpressuresuchas
verapamil anddiltiazem.

• Medicines to treat HIVsuchas ritonavir or
indinavir.

• Medicines to treat a fungal infectionsuchas
ketoconazoleor itraconazole.

• Anotherα1Aadrenoreceptor blocker suchas
doxazosin, indoramin, prazosinor alfuzosin. The
combinationmay lower your bloodpressure,
causingdizzinessor light-headedness.

• Erythromycin, anantibioticused to treat
infections.

Tell your doctor or pharmacist if youare taking, have
recently takenor might takeanyother medicines.
TabphynTM MR 400 microgram Capsules
with food and drink
Youshould take tamsulosinwithaglassof water after
breakfast or after your first meal of theday.
Driving and using machines
There isno informationon theeffectsof tamsulosinon
theability todriveandusemachines. Youshould take
intoaccount that tamsulosinmaycausedizzinessand
light-headedness. Onlydriveor usemachines if you feel
well.
TabphynTM MR 400 microgram Capsules
contains sodium
Thismedicinecontains less than1mmol sodium(23mg)
per capsule, that is tosayessentially ‘sodiumfree’.

3.How to take TabphynTM MR 400
microgram Capsules
Always take thismedicineexactlyasyour doctor has told
you to. Checkwithyour doctor or pharmacist if youare
not sure.
Therecommendeddose isonecapsuleper day taken
after breakfast or after your first meal of theday.
Swallowthecapsulewholewithaglassof water, while
standingor sitting (not while lyingdown). It is important
that youdonot breakor crush thecapsuleas thismay
influencehowwell TabphynTM MR400microgram
Capsuleswork.
If you take more TabphynTM MR 400
microgram Capsules than you should
Your bloodpressuremaysuddenlydrop if you take
moreTabphynTM MR400microgramCapsules thanyou
should. Youmayexperiencedizziness, weaknessand
fainting. Liedowntominimise theeffectsof lowblood
pressureand thencontact your doctor. Your doctor may
giveyoumedicines to restoreyour bloodpressureand
monitor your body function. Whennecessaryyour doctor
mayemptyyour stomachandgiveyoua laxative to
removeany tamsulosinnot yet takenup in theblood from
your body.
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If you forget to take TabphynTM MR 400
microgram Capsules
Donot takeadoubledose tomakeup for a forgotten
dose. Just take thenext doseat theusual time. If you
haveany further questionson theuseof thismedicine,
askyour doctor or pharmacist.

4.Possible side-effects
Likeall medicines, thismedicinecancauseside-effects,
althoughnot everybodygets them.
Common(mayaffect upto1 in10people):
• dizziness • abnormal ejaculation (ejaculationdisorder).
Thismeans that semendoesnot leave thebodyvia the
urethra, but insteadgoes into thebladder (retrograde
ejaculation) or theejaculationvolume is reduced
or absent (ejaculation failure). Thisphenomenon is
harmless.
Uncommon(mayaffect upto1 in100people):
• headache• feelingyour heartbeat (palpitations)
• a fall inbloodpressureonstandingup, whichcauses
dizziness, light-headednessor fainting (orthostatic
hypotension) • swellingand irritation inside thenose
(rhinitis) • constipation • diarrhoea
• feelingsick (nausea) • vomiting • rash• itching
• hives (urticaria) • feelingof weakness (asthenia).
Rare(mayaffect upto1 in1,000people):
• fainting (syncope) • seriousallergic reactionwhich
causesswellingof the faceor throat (angio-edema):
Contact your doctor immediately, youshouldnot be
restartedon tamsulosin (seeSection2, DONOTtake
TabphynTM MR400microgramCapsules).
Veryrare (mayaffect upto1 in10,000people):
• painful erection (priapism) • serious illnesswithblistering
of theskin, mouth, eyesandgenitals (Stevens-Johnson
syndrome).
Not known(frequencycannot beestimatedfromthe
availabledata):
• seriousskin rashes (erythemamultiforme, dermatitis
exfoliative) • nosebleeds (epistaxis) • blurredvisionor
impairedvision.
Duringcataract surgeryasmall pupil situation, known
as IntraoperativeFloppy IrisSyndrome(IFIS), hasbeen
associatedwith therapyof tamsulosinduringpost-
marketingsurveillance(SeealsoSection2, TabphynTM

MR400microgramCapsuleswarningsandprecautions)
• drymouth.
Additional side-effects (post-marketing
experience):
Inaddition to theside-effects listedabove, abnormal
heart rhythm(atrial fibrillation), irregular heartbeat
(arrhythmia), faster heartbeat (tachycardia) and
shortnessof breath (dyspnoea) havebeenreported in
associationwith tamsulosinuse.
Reportingof side-effects
If youget anysideeffects, talk toyour doctor,
pharmacist or nurse. This includesanypossibleside
effectsnot listed in this leaflet. Youcanalso report side
effectsdirectly via theYellowCardSchemewebsite:
www.mhra.gov.uk/yellowcardor search for ‘MHRA
YellowCard’ in theGooglePlayor AppleAppStore
By reportingsideeffectsyoucanhelpprovidemore
informationon thesafetyof thismedicine.

5.How to store TabphynTM MR 400
microgram Capsules
Keep thismedicineout of thesight andreachof children.
Donot use thismedicineafter theexpirydatewhich is
statedon thepackagingafter ‘EXP’. The first twodigits
indicate themonthand the last four digits indicate the
year. Theexpirydate refers to the last dayof that month.
Store theblisters in theoriginal package inorder to
protect frommoisture.
Keep thecontainer tightly closed inorder toprotect from
moisture.
Donot throwawayanymedicinesviawastewater or
householdwaste. Askyour pharmacist howto throwaway
medicinesyouno longer use. Thesemeasureswill help
protect theenvironment.

6.Contents of the pack and other
information
What TabphynTM MR 400 microgram
Capsules contain
• Theactivesubstance isTamsulosinhydrochloride

400microgram.
• Theother ingredientsare:

Capsule: Microcrystallinecellulose, Methacrylicacid-
ethyl acrylatecopolymer, Polysorbate80, Sodium
laurilsulfate, Triethyl citrate, Talc.
Capsulebody: Gelatin, Indigotine (E132), Titanium
dioxide (E171), Yellowironoxide (E172), Red iron
oxide (E172), Black ironoxide (E172).

What TabphynTM MR 400 microgram
Capsules look like and contents of the pack
Orange/olive-greenmodified-releasecapsules. The
capsulescontainwhite tooff-whitepellets.
Theyaresupplied inblister packswith10, 14, 15, 20, 28,
30, 48, 50, 56, 60, 90, 98, 100or 200modified-release
capsulesor containerswith60or 250modified-release
capsules.
Not all packsizesmaybemarketed.
Marketing Authorisation Holder:
GenusPharmaceuticals
Linthwaite, Huddersfield, HD75QH, UK.
Manufacturer:
GenusPharmaceuticals
Linthwaite, Huddersfield, HD75QH, UK.
STADAArzneimittel AG
Stadastraße2-18, 61118BadVilbel, Germany.
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